
 

 Swansea University E-Theses                                     _________________________________________________________________________

   

Investigation into the potential of membrane water treatment

processes for effluent treatment and reuse within an integrated steel

works.
   

Evans, James
   

 

 

 

 How to cite:                                     _________________________________________________________________________  
Evans, James (2006)  Investigation into the potential of membrane water treatment processes for effluent treatment

and reuse within an integrated steel works..  thesis, Swansea University.

http://cronfa.swan.ac.uk/Record/cronfa42615

 

 

 

 Use policy:                                     _________________________________________________________________________  
[...]
can increase dramatically and contains considerable debris. The Amallt also tends to
!
\ accumulate various effluents as it flows through built up urban areas and parts o f the Worksf

j site. Recently efforts have been made to improve the quality o f the Amallt and it could

15



possibly assist Corns in times of shortage, however the flow would be very low under these 

circumstances.

Water Quality and Monitoring

Water quality o f the raw water feed is not measured and recorded automatically, instead 

daily, weekly or monthly measurements and pro-rata calculations for a given period using 

basic techniques are made. There is little metering o f any o f the internal plant water flows, 

with no real measurement o f usage in any o f the works areas. There is some flow 

measurement of process waters, e.g. Concast plant / Basic Oxygen Steel making (BOS) plant 

cooling water flows but there is no method o f regularly recording flow and consumption 

details.

Feed sources and effluents are measured at approximately 90 points by technical 

departments and contractors and are routinely reported to the energy, environmental or the 

works production units. Very few o f these measurements are made on-line and therefore, real 

time or accumulated data is not readily available. Recently efforts have been made by work’s 

areas to improve the amount o f flow metering on site to facilitate accurate mass and energy 

balances.

2.2 Water Treatment

The water entering the works is directed to certain treatment plants that produce the 

particular quality required for specific parts o f the works. The flow rates quoted in the 

following sections are from the BSCOS Report, with the majority o f the flows being 

estimated from pump capacity and run time or via the use o f portable flow meters.

16



Demineralisation

Within the Works, four plants are used to remove molecular ions from raw water sources 

with the required quality dependent upon the end user. Two basic types o f demineralised 

water are produced: softened and demineralised water, the latter can also be further treated to 

produce polished water used for power generation.

Abbey Soft Water Treatment Plant

The treatment plant receives River Afan water as its normal source with works service 

water as an emergency supply. The plant can supply soft water at rates up to 160 m /hr. The 

raw water is passed through two stages of settling to remove suspended solids. In the second 

stage of clarification, flocculent is added in the clarifier with the clarified overflow passing to 

four sand filters. The filtered water passes to three cation exchange vessels (via two storage 

tanks) where the dissolved salts are chemically transformed into sodium salts, i.e. soft water. 

This is achieved using a sodium-based resin that exchanges the calcium and magnesium ions 

for sodium ions. The main users o f soft water are the hot mill reheat furnaces, the BOS plant 

hood and lance cooling system and the caster units.

Abbey and Margam Demineralisation Plants

The Abbey Demin Plant is next to the Abbey soft water treatment plant but currently

receives its water from the cold mill lime treated water plant (some 2 km away). The plant is

_
capable o f producing about 200 m /hr water using the cleared (filtered) cold mill water. The 

water passes directly into a raw water tank that feeds into the cationic and the anionic

| exchange units. The water, having a high pH at this stage, is then sent to one o f two storage
|
I tanks that then feed the five pumps that distribute the water to consumers. The main users are

\
| the cold mill for preparation of rolling emulsions, the service boiler house for steam
rI
[ generation and the Margam C Demin Plant.



A network of pipes connects the three Demin Plants so that water can be transferred 

between them in the event of an emergency. The other users are the Concast plant for mould 

and roll cooling systems and in the blast furnace area. For the Margam Demin Plant, raw 

water is supplied from the River Afan and demineralised water is supplied to the boiler plant. 

The Margam Demin Plant is currently operated for one shift (12hours) per week only.

Margam 99 C99 Demineralisation Plant

Demineralised water can be produced at rates up to 200 m /hr when required. The feed 

water is supplied from the River Afan and in emergencies from the Ffrwd Wyllt. A primary 

settlement tank is used to remove large settable solids and allow flow equalisation. Next, the 

water is fed into a clarifier and dosed with polymer, this clarified water then passes to a sand 

filter station where finer particulate are removed. Three stages o f cationic/anionic/mixed 

exchange are used producing water of very low conductivity that is stored in an intermediate 

stock tank before passing to two further stages o f final polishing. At the intermediate stage, 

water from Margam and Abbey Demin Plants can be introduced. The water is mainly used to 

supply the Margam and Mitchell boilers and is used for the production o f electricity.

Cold Mill lime water Treatment Plant

The raw water supply to the treatment plant is from the River Afan and during 

emergencies (i.e. when the River Afan has a very high conductivity or there is a supply 

failure) water can be taken from Point "A" or from the works service water system. The 

maximum output of the plant is about 300 m / hr. The water is clarified using flocculent for
I
i
: settling the large solids and then filtration to polish it. The main user o f the treated water is

the Abbey Demin Plant, which uses it as a raw water supply. The smaller users are the slab



reheat furnaces (cooling system), the hot mill motor room (cooling system) and as make up to 

the pickle line rinse system.

General Service Water

This low quality water is used for general duties, e.g. fire fighting and cleaning, and for 

descaling of strip metal in the hot mill. As this process uses large quantities of water, the 

system consist of a recycle loop with an initial clarification plant and then a series o f settling 

canals to further reduce solid contamination and skimming o f free oil. The clarified water 

from the canals is then sent to a set o f sand filters and recycled.

2.3 Water Users 

Iron making

Water in this area is used mainly for cooling and gas cleaning. During coke production 

large quantities of service water are used for coke quenching. Since the installation of 

Number 4 effluent sump, this has been supplemented by treated effluent from the sump. The 

sinter plant and harbour areas use small amounts o f service water for cleaning etc. Slag 

quenching, gas cleaning and cooling in the blast furnace areas use a mixture of river and dock 

water. Estimates for the cooling requirements have been placed at around 330 m /hr with all

-j

effluent going to No.2 sump. Gas cleaning uses dock water with estimates of 480 m / hr for

I <5

both furnaces. Slag quenching requires approximately 900 m / hr with 70% being sent to a 

[ drainage sump and onwards to No.2 sump.

Steel making

The steel plant uses on average 300 m3/ hr o f service quality water taken directly from the 

works reservoir for gas cleaning, 5% of which is estimated to be lost through dust sent to the 

tip and evaporation. The effluent contains solids carry over which prevents its immediate

19



reuse in other processes so is sent to either No.4 sump or No.2 sump. The hood and lance 

cooling in the steel making process is maintained using soft water with losses incurred during 

cooling tower operation and blow down. Approximately one third of all soft water production 

is used here. Soft water is also used for cooling o f lances and flanges, -12  m /hr, in a closed 

circuit cooling tower system. During casting of the steel slab a mixture o f demineralised and 

soft water is used to cool the mould, with an open spray cooling system using clarified Afan 

water to cool the slab surface.

Hotmill Area

The hot mill area is the largest consumer of works service water, approximately 972 m3/hr 

is lost from the system (equal to -  45% of all service water use). The flows are very high, up

'l
to 4500 m /hr to the primary filters and almost double that amount returned to the 

sedimentation tanks in the form of "dirty water return". Filtered water (via sand filtration) is 

used for roll coolant, scale breaking, down coiler cooling cross sprays and inter stand cooling. 

Much of the water is recycled through sedimentation tanks, clarifiers and sand filters, all o f 

which is required to maximise water recovery and product quality, by ensuring system 

breakdowns are kept to a minimum through reduced nozzle blockages etc.

The skids are cooled using a combination o f Abbey soft water (40 m /hr) and cold mill 

treated water (35 m /hr). Soft water is also used on the Run Out Table to control grain size 

and crystallisation during the rolling o f Hot rolled products, see Figure 2.2. The other cooling 

requirements are carried out using service water (35 m /hr) with excess water from the 

system going to the flume and onto the scale pit. Other losses are from the cooling towers.

20



Figure 2-2 Run out table -  Port Talbot Hotmill

Cold Mill and Continuous Annealing Plant (CAPL) Area

Approximately 410 rn Vhr o f service water is used throughout the area for several duties, 

including cooling in heat exchanger networks, cooling towers and coil quenching. A mixture 

o f cold mill lime treated water and service water is used to rinse the coil surface after the 

pickle line, this produces a highly acidic iron bearing waste. Cooling o f the rolls is 

undertaken using demineralised water and this is also used to produce oil-in-water emulsion 

that acts as a lubricant.

The effluent produced is very variable with oil concentration being an important 

parameter. This effluent would be applicable to membrane water treatment processes as the 

treatment o f oil-in-water emulsions is an area o f where membranes have been used 

successfully to produce a consistent effluent quality, this is discussed in more detail in 

chapter three. The CAPL system has its own water treatment plant to supply demineralised

21



water and process any effluents produced in the process. A small stream of treated water is 

sent to No.2 sump.

2.4 Effluent Systems

There are eight effluent sumps in Port Talbot with another two sumps that are used to 

collect water from all the other sumps, namely No.4 and No.2 sumps. Table 2.1 details some 

key parameters o f the first eight sumps with samples taken over a four-month period by the 

Energy Department. The effluent produced by the rolling mills is not listed within this table. 

Due to its specialist nature, the effluent does not enter into the general effluent system until it 

has been fully treated. Figure 2.3 gives the broader layout o f the effluent system and how 

they interconnect.

Effluent Source pH Suspended Solids / 
ppm

Conductivity / 
pS/cm2

Oil / ppm

No.l Margam 8.5 95 750 20
No.5 BOS 8.0 60 400 10
BOS Storm Water 10.5 35 800 12
Clarification Plant 7.8 80 350 20
Deep Drain 9.0 65 1,200
No. 10 Morfa 8.2 45 720 23
No.6 Grange 8.0 53 750 25
No.3 Sump 7.5 30 350 10

Table 2-1 Four Month Average analysis of individual effluent sumps.

22



ABBEY BEACH OUTFALL

No 10 No 6
No 3 LONG SEA OUTFALL

Overview

W EST EAST

No 4 SUMP

W EST

EAST

No 5 :o n c a s t  ;

No 2 SUMP

Tem p 27 1 C 

~r

CAPL
WTP

CRP
EFFPLANT

WORKS 
RES

NO 1 
SUMP

BOS PLANT 

STORM WATER

Figure 2-3 Port Talbot Steelworks Effluent Sump system.

No.4 and No.2 sump

Two sumps that are not mentioned in Table 2.1 are No.2 and No.4 Sumps. The original 

design concept o f No.4 Effluent Sump was to remove solids from the effluent streams prior to 

discharge to sea via the use o f  polymers to settle out any solids in the streams with the 

residence time and flow design to allow solids to flocculate and settle out within the sump.

The sump is periodically de-sludged and the sludge allowed to dry, during down time o f 

the works, the sump is also dug out to remove the more compacted sludge from the bottom. 

Only after construction was the idea o f effluent treatment and recovery from the sump 

realised. Work has been done to look at different uses that the effluent produced from this

23



sump could be put to. Coke quenching and dust suppression were some o f the earlier uses due 

to the requirement for low quality water. As the quality of water produced from this sump 

was found to be consistently good, the effluent was being redirected to the internal works 

reservoir. No. 2 sump is used as a buffer for flow management whilst discharging to sea.

No. 3 Sump

No3.Sump effluent, fed mainly by surface and storm drainage, is an obvious choice for 

recovery but the flow varies depending on weather conditions. A number o f sumps have 

emergency overflows that flow into No.3 Sump and overflow of these sumps is possible 

during periods of heavy rain. The excess rainwater will dilute the contaminant loading of the 

effluent, except for suspended solids. This is because heavy rain will cause run-off of coal 

dust associated with drains that link into the Coke Ovens effluent sumps from coal stock 

yards. This could lead to problems with effluent recovery.

No.5 BOS Effluent

No5 BOS Effluent is mainly blow-down from gas wash water produced during the steel 

making process and local surface drainage. During heavy rain periods, washings from the 

local drains keep the solids at a relatively constant level. Heavy contamination o f this system 

occurs during steel plant maintenance periods, especially where the gas wash water treatment 

plant is completely blown down and de-sludged. This occurs for no more than two one-week 

periods a year. To mitigate the effect of this, recovery o f water from this effluent source can 

be avoided during these periods. The average concentration o f suspended solids is relatively 

low at 60 PPM but does vary widely in use.

24



Clarification Plant

Clarification Plant effluent is cooling tower water blow down and filter backwash water 

from the Continuous Casting Plant (ConCast). The raw water source for the ConCast is either 

treated softened water or River Afan water. Afan water is the best quality raw water source 

available to the Works. During use, this water picks up suspended solids and oil. Due to it’s 

pH and conductivity, an ideal effluent for recovery treatment and reuse although does contain 

relatively high oil concentrations, 20 PPM when compared to the No.5 BOS Sump.

2.5 Stream Selection

Within Port Talbot steelworks there exists opportunities to use every different type of 

membrane process. To address the needs o f water recovery, the treatment processes selected 

for further investigation had to be capable o f handling large flow rates under economical 

operating conditions. Streams were therefore chosen that required either minimal processing 

to produce a quality o f water that was immediately re-usable or was the cause o f a specific 

pollutant problem.

The No. 5 BOS effluent was chosen as it contained relatively low conductivity and 

minimal oil concentration. The cold mill effluent plant was recognised as an area where the 

existing process stream was difficult to treat and control with the resulting treated effluent 

being a major source o f oil contamination at times due to the unreliable treatment process 

employed. Ultrafiltration / microfiltration treatment processes were highlighted as processes 

that were able to produce consistently high quality permeate streams from these two types of 

streams, despite the possible variations in contaminant loading o f the feed.

25



3 Literature and Technology Overview

The following chapter presents some general techniques that can be used to recover / 

reuse water and problems relating to their use within the steel works. A background to 